

NUMBER :VNMT25033990



Intertek Vietnam Ltd.

Hanoi office: 3rd, 4th, 6th floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel: (84-24)37337094 Fax:(84-24)37337093 - Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn
Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099 Fax: (84-28) 62971098 - Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

TEST REPORT

NUMBER : VNMT25033990
DATE : 04-Jun-2025

APPLICANT : POLYTEX FAR EASTERN (VIETNAM) LIMITED
LAND LOT B_5B_CN, ROAD DC, BAU BANG
INDUSTRIAL PARK, LAI UYEN COMMUNE, BAU
BANG DISTRICT, BINH DUONG PROVINCE, VIET
NAM
ATTN : LE THI BICH

SELF REFERENCE

Sample Description As Declared : Double Knit, Sportwear
Fibre Content : 100%Recycled Polyester
Color : 597 NAVY
Fabric Weight : 140 gsm
Style No : RP3S0077-QD01FV
Order No. : -
No. Of Sample : 01 Piece
Buyer's Name : Helly Hansen
Material : -
Finishing : -
End Uses : Men, Women
Standard : Section 3: Knit And Fleece
Package Test : Colourfastness Test + UPF Rating
Date Test Started : 30 May 2025
Date Confirmation Received : -
Version : 2024-October

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

AUTHORIZED BY
FOR INTERTEK VIETNAM LTD. [HO CHI MINH]



PHUONG LE
SOFTLINES GENERAL MANAGER

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 1 of 6

Hanoi office: 3rd, 4th, 6th floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel: (84-24)37337094 Fax:(84-24)37337093 -

Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099 Fax: (84-28) 62971098 - Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

TEST REPORT

NUMBER : VNMT25033990
DATE : 04-Jun-2025

CONCLUSION :

Color Fastness To Light	M
Color Fastness To Water	M
Color Fastness To Rubbing	M
Color Fastness To Washing	M
Color Fastness To Dye Transfer	M
Color Fastness To Perspiration	M
UPF Rating	M

M = Meet Applicant's Requirement

- = Not Provided

NC = Not Conform Label

R = See The Remark

** = Based upon the Weight Per Unit Area the sample is exempt from
Flammability Testing in accordance with 16 CFR 1610.1(d).

*** = Based upon the Fiber Content the sample is exempt from
Flammability Testing in accordance with 16 CFR 1610.1(d).

F = Below Applicant's Requirement

C = Conform Label

= No Comment

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 2 of 6

Hanoi office: 3rd, 4th, 6th floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel: (84-24)37337094 Fax: (84-24)37337093 -

Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

Hochiminh office: 5th, 6th, 7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099 Fax: (84-28) 62971098 - Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

TEST REPORT

NUMBER : VNMT25033990
DATE : 04-Jun-2025

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Color Fastness To Light

ISO 105 B02 - 2014 Blue Wool 5

Up To Grade 5	5	<u>Requirement</u> 4
---------------	---	-------------------------

2. Color Fastness To Water

ISO 105 E01 - 2013

Color Change	4-5	<u>Requirement</u> 4
--------------	-----	-------------------------

Color Staining

Acetate	4-5	<u>Requirement</u> 4
---------	-----	-------------------------

Cotton 4-5

Nylon 4-5

Polyester 4-5

Acrylic 4-5

Wool 4-5

3. Color Fastness To Rubbing

ISO 105-X12:2016 50 Rubs

Dry (25 Cycles)	4-5	<u>Requirement</u> 4
-----------------	-----	-------------------------

Wet (25 Cycles) 4-5 4

4. Color Fastness To Washing

ISO 105-C06 : 2010, A2S, 30 Minutes Mechanical Wash At 40°C, In 0.4% ECE Reference Detergent And 0.1% Sodium Perborate With 10 Steel Balls

Color Change	4-5	<u>Requirement</u> 4
Color Staining		
Acetate	4-5	4
Cotton	4-5	
Nylon	4-5	
Polyester	4-5	
Acrylic	4-5	
Wool	4-5	

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 3 of 6

Hanoi office: 3rd, 4th, 6th floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel: (84-24)37337094 Fax: (84-24)37337093 -

Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

Hochiminh office: 5th, 6th, 7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099 Fax: (84-28) 62971098 - Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

TEST REPORT

NUMBER : VNMT25033990
DATE : 04-Jun-2025

5. Color Fastness To Dye Transfer

AATCC TM163-2013(2020)e4, Option 2, 38°C For 4 Hours

		<u>Requirement</u>
Color Change	4.5	4.0
Color Staining		
White Fabric	4.5	4.0
Acetate	4.5	4.0
Cotton	4.5	
Nylon	4.5	
Polyester	4.5	
Acrylic	4.5	
Wool	4.5	

REMARK:

White Fabric: Cotton 100%

6. Color Fastness To Perspiration

ISO 105 E04 - 2013

Acid

		<u>Requirement</u>
Color Change	4-5	4
Color Staining		
Acetate	4-5	4
Cotton	4-5	
Nylon	4-5	
Polyester	4-5	
Acrylic	4-5	
Wool	4-5	

Alkaline

		<u>Requirement</u>
Color Change	4-5	4
Color Staining		
Acetate	4-5	4
Cotton	4-5	
Nylon	4	
Polyester	4-5	
Acrylic	4-5	
Wool	4-5	

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 4 of 6

Hanoi office: 3rd, 4th, 6th floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel: (84-24)37337094 Fax: (84-24)37337093 -

Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

Hochiminh office: 5th, 6th, 7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099 Fax: (84-28) 62971098 - Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

TEST REPORT

NUMBER : VNMT25033990
DATE : 04-Jun-2025

7. UPF Rating

BS EN 13758 -1:2002+A1-2007 Wetting Standard based on: AATCC 183 – Section 10.2.1

- Instrument Used : UV-2000F
- Wavelength Resolution : 5 nm
- No. Of Scans : 8

The Samples Are Tested In Relaxation State

Temperature : 20±2°C Relative Humidity : 65±2%

	Dry	Requirement
The Mean Ultraviolet Protection Factor, UPF	30	-
The Mean UVA transmittance (%)	3.65	< 5%
The Mean UVB transmittance (%)	2.53	-
Standard Deviation Of UPF	1.38	-
Standard Deviation Of UVA	0.13	-
Standard Deviation Of UVB	0.11	-
UPF Of Each Specimen 1	33.88	-
UPF Of Each Specimen 2	35.30	-
UPF Of Each Specimen 3	33.13	-
UPF Of Each Specimen 4	35.03	-
UPF Of Each Specimen 5	34.41	-
UPF Of Each Specimen 6	36.66	-
UPF Of Each Specimen 7	37.05	-
UPF Of Each Specimen 8	36.24	-
UPF Of Each Specimen Average	35.21	-
	Wet	Requirement
The Mean Ultraviolet Protection Factor, UPF	40	-
The Mean UVA transmittance (%)	2.89	< 5%
The Mean UVB transmittance (%)	1.90	-
Standard Deviation Of UPF	2.15	-
Standard Deviation Of UVA	0.12	-
Standard Deviation Of UVB	0.10	-
UPF Of Each Specimen 1	48.07	-
UPF Of Each Specimen 2	47.78	-
UPF Of Each Specimen 3	45.60	-
UPF Of Each Specimen 4	48.98	-
UPF Of Each Specimen 5	47.87	-
UPF Of Each Specimen 6	45.60	-
UPF Of Each Specimen 7	42.86	-
UPF Of Each Specimen 8	44.13	-
UPF Of Each Specimen Average	46.36	-

END OF THE TEST REPORT

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 5 of 6

Hanoi office: 3rd, 4th, 6th floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel: (84-24)37337094 Fax: (84-24)37337093 -

Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

Hochiminh office: 5th, 6th, 7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099 Fax: (84-28) 62971098 - Email: web.iao-vnm@intertek.com | Web: intertek.com/intertek.vn

TEST REPORT

NUMBER : VNMT25033990
DATE : 04-Jun-2025

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to and subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek.com/terms>. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Intertek is responsible for all the information provided in the reports, except when information is provided by the Client or when the Client requires the item to be tested acknowledging a deviation from specified conditions that can affect the validity of results.

The observations and test results in this report are relevant to the sample(s) tested and submitted by Client. The report is not intended to be a recommendation for any particular course of action, The Client is responsible for acting as it sees fit on the basis of the report results. This report does not discharge or release you from your legal obligations and duties to any other person. Only the Client is authorized to permit copying or distribution of this report and the report shall not be reproduced except in full. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

Reporting Statements of Conformity: Intertek Vietnam's report shall be applied simple acceptance criteria without taking measurement uncertainty into account. The test results contain statements of conformity with the decision rules which are based on the specifications of customers, regulations and standards. Measurement uncertainty is only provided upon official writing request for accredited tests.

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 6 of 6

Hanoi office: 3rd, 4th, 6th floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel: (84-24)37337094 Fax: (84-24)37337093 -

Email: web.iqo-vnm@intertek.com | Web: intertek.com/intertek.vn

Hochiminh office: 5th, 6th, 7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099 Fax: (84-28) 62971098 - Email: web.iqo-vnm@intertek.com | Web: intertek.com/intertek.vn